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Company Name GUANGDONG DONGYI HIGH -TECH MATERIAL SCIENCE&TECHNOLOGY CO.,

shown on Report LTD.
- O HETRE I EIX B RK22S B R 1S
Address 22 CHANGSHENG ROAD, SOUTH DISTRICT, ZHONGSHAN CITY, GUANGDONG

PROVINCE/NO.1 ZHICHUANG ROAD BANFU TOWN

PAF TR 2 A B 5 . B RV 3 1R B R R

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the
applicant
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Sample Name Yellow Coverlay

FE W H B 2023.12.18

Sample Received Date Dec. 18, 2023

BE A H 1 2023.12.18-2023.12.21

Testing Period Dec. 18,2023 to Dec. 21,2023

REIESR MRHE2E I ER, XS Fr iR S ke a8 (Be) HEAT MU

Test Requested As specified by client, to test Beryllium(Be) in the submitted sample(s).
R AR B A 25 51 HZ W T

Test Method/Test Result(s)

Please refer to the following page(s).

Date 2023.12.21
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ﬁﬂﬂ ﬁiﬁ Test Method
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Test Item(s) Test Method Equipment(s)

B %#US EPA 3052:1996 & US EPA ICP-OES
Beryllium(Be) 6010D:2018
Refer to US EPA 3052:1996 & US EPA
6010D:2018

KM S5 R Test Result(s)
. 4E B Result .
W7 H Tested Item(s) a 001 76 FR MDL
8t Beryllium (Be) N.D. 2 mg/kg

1 B /BBAL R Sample/Part Description

F5  CTIFEAIID iR
No. CTI Sample ID Description
1 001 T (0
Yellow film
Bk X TRl g 2 i IR R R A
N.D.=REH UNTHER R
-mg/kg = ppm = HAnL—
Remark:

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

The sample(s) had been dissolved totally tested for Beryllium.

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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ﬁﬁlﬂ ﬁﬁ Test Process
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Weigh sample and place itin a ::>
microwave digestion vessel

MRERM TR HEEER D AN fi it 7l
Add digestion reagent

PE TR i MR AP o Vi MR
Digest sample in microwave
digestion oven

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com
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Solution

Complaint call:0755-33681700

Filtration

Complaint E-mail:complaint@cti-cert.com
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Photo(s) of the sample(s)
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75 B Statement:

I RlILE S v 1A PNESE NI I WYNE S T 3 &
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. EIRA T B SHNE . RS RS IR, W RO RS 5T, CTIRZ S S
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. AR AN 45 RANK B2 AR At A 5T 5
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. BRAES AW, 55 S BILAC-G8:09/2019 / CNAS-GLO15:2022# FH & #1452 52 (w=0) — 0. 34 & WU BEAT 74F A5 1 4 5
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;
5. RECTIHSHFIR, AFE0 Z AR S
Without written approval of CTI, this report can’t be reproduced except in full;
6. WK S SN B S PN B R ZER, DOy,
In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the
Chinese version shall prevail.

***?&%éﬁ;ﬁ***

*** End of report ***

Hotline:400-6788-333  www.cti-cert.com  E-mail:info(

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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% 1 5%:4E B Client Reference Information
DCIB, DCIA,DCIL, DCIB**W

75 BH Statement:

L RN d SRR, g R L E SR T, CTIRZ S B Sk,
The Appendix Information was/were provided by the applicant who should be responsible for the authenticity
which CTI hasn’t verified.

2. B3R 28 M A2230665570101001 E4R 35 IR 78«
The Appendix Information is/are the supplement(s) for the Report A2230665570101001E.
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